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TEST REPORT

¥t o Lr
T 47 ENCHARGE-3T-1P-INT
Sample Name
A%
B03-T01-INT00-1-2
Model
FEH A
7~ %%ﬂ Enphase Energy Inc
Applicant
EXE Xin
= ﬁihi&ﬂk 1 Treffers road, Wigram, Christchurch 8042, New Zealand
Applicant Address
AL Flextronics Electronics Technology (ShenZhen) Co., Ltd.
Manufacture
A 7R AL R hE 89# Yong Fu Road, Tong Fu Yu Industrial Park, Fu Yong Town, Bao An District, Shenzhen,
Manufacture Address |518103.P.R.China
FRAAGER  |(ResBmEeBRIE
Appearance & Odor |Silver metal and white plastic shell

MK 7 % An H| € AR vk

Test method and

KAE (xTRBRRMERNEN S REMAREFH) ST/SG/AC.10/11/Rev.7, 38.3
UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7, 38.3
N il
BT 2021-04-20 .8 4 2021-04-20~2021-05-23
Accepted date Test date

MK T E

BEAN., BERR. koh. AE. SHWER. FFE. TERE . BHIHKE,
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge,

Test items Forced discharge.
GAR, HRBEARAE (X FaBY “%’é% ﬂ @f‘/&%ﬂﬂ
2 ST/SG/AC.10/11/Rev.7, 38.3 FriEE K
Conclusion The sample has passed the test items of UNITED N %GNS Recommeﬁffns on the
TRANSPORT OF DANGEROUS GOODS”, n%m #s{:ﬁga Criteria
ST/SG/AC.10/11/Rev.7, 38.3. {n R\
70 1 5
& 1M [t UN38.3 b % (%5 01052100002315-2(E) ). —
Remark Attached with UN38.3 test summary (No.: 01052100002315-2(E)).
ok . T , IHh
)
Approver : T% 3% e Checker: Jf#ni. Appraiser: ] *ﬁ’ 1 L;*
1.7 . The results in this report are relevant only to the sample(s) tested.
2. PR3 3 AU KR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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W ARE L.

The batteries information:

W K A BB T 4 AR E 672V
Battery type Lithium ion batteries Nominal Voltage '
g 2 g B BB
%ﬁ/{é\éﬂ- 52 Ah A2 3.5kWh
Rated Capacity Total Energy
- AR AR 235V FRVEE 7 L LU 20A
Limited Charge Voltage Standard Charge Current
E S LAY - PR B 1A
Maximum Charge Current Charge Cut-off Current
2k N
FoRHcl % RA =R
. 20A Maximum Discharge 25A
Standard discharge Current
Current
o Rt
o hﬁk%f% f}% ’ 58.8V Overall Dimensions  [766.3mm(L)*427mm(W)*182.5mm(H)
ischarge Cut-off \Voltage (W>D>H)
e =
w it s 21 PCS TE 41kg
Cell Quantity Mass
Aoy B NAE
RS BE 52Ah RSET DOC24A
Cell Capacity Cell Model

WL A R AL

Manufacturer of cell

Ningde Amperex Technology Limited

7. The results in this report are relevant only to the sample(s) tested.
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o R ER SRR S ARLES |,
F5 MK T E 4 R \ MR 2 F £E
No. Name of test Stand requ'remergt;)r:dtgf dclause number of Test result conzflj;ion Remark
1 & EAE %ﬂ #T /E ?r i) UN Manual of Tests and See At /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR I . Passed
Tl Test T1 Appendix 1
9 B AR Fu ifT /E FH) UN Manual of Tests and See At /
Thermal test Criteria ST/SG/AC.10/11/Rev.7, 38.3 i I : Passed
T.2 Test T.2 Appendix 2
FoE (KTl RWERBANS KB | 1o
3 Eira FoAx M F A ) UN Manual of Tests and See K /
Vibration Criteria ST/SG/AC.10/11/Rev.7, 38.3 & I . Passed
T.3 Test T.3 Appendix 3
FOE(AFABRIDTRMANS RB | [y,
4 wE Fo AR F M) UN Manual of Tests and See A /
Shock Criteria ST/SG/AC.10/11/Rev.7, 38.3 & I . Passed
T.4 Test T.4 Appendix 4
gl BAE (AT AR EMERNENS KB |
2 Exil(\e :rfaﬁis%ort Fo % v F ) UN Manual of Tests and A [gf 2 At /
> Criteria ST/SG/AC.10/11/Rev.7, 38.3 & I . Passed
circuit T5Test T5 Appendix 5
FoE (AT RBEHERBANS KB | o
6 HE FoAr M F A ) UN Manual of Tests and See A /
Crush Criteria ST/SG/AC.10/11/Rev.7, 38.3 X I $ Passed
T.6 Test T.6 Appeqdix 6
; W, ?rn #‘T /E % ) UN Manual of Tests and See RS /
Overcharge Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR I - Passed
T.7 Test T.7 Appendix 6
RAEE(XTRERSZRhNENS RE T 8
8 7 | FoAr M F A ) UN Manual of Tests and See AR /
Forced discharge | Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR & - Passed
T.8 Test T.8 Appendix 8
MR IR IR . 20°C-25°C; FNIEIE . 45%-75%
Test environment condition Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%
MR IR E /
Test items
MK e % s 25
Subcontracted test condition DRERE /
Name Post code
Subcontracted AL B iE
Laboratory Address Tel /

-

7 . The results in this report are relevant only to the sample(s) tested.
FoRo 5] A I H AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 fitk 1 MK E 4 AR = LA
No. Appendix 1 Name of test Altitude simulation
K T 7 SR ) % T KT 11.6kPa AR IR IR 2045°C T E A 6h, v bR
MANTEES K, TBRK. THI. TRE. DRRMIMEE, I LA 50 2508 0 4
\ ERBEWITHEESD THAHATX — R AR EH 90% (524 H Ik A K50 B 2 i 3
EER | 4R ),
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2035°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
S;:n |o | bL#=b2#: first cycle in fully charged states;
woths | D3#bat: B HAMET AT M.
b3#~b4#:. after 25 cycles ending in fully charged states.
4K 7T Before MK 5 After _
coe I il FERL | HRBE | gp s
S L Mass loss Residual Ny
Sample No. WL IF B e & WL E Ir B, JE (%) OCV (%) Test result
mu(kg) vi(V) ma(kg) Va(V)
b1# 41.500 69.51 41.500 69.51 0.00 100.00 @)
b2# 41.500 69.56 41.500 69.56 0.00 100.00 @)
h3# 41.500 69.63 41.500 69.63 0.00 100.00 O
ba# 41.500 69.54 41.500 69.54 0.00 100.00 @)
A LR V-HER; DMK R-BER; Rk O-TtE. THA. K. BB, TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
MAFAR A3 AT 4 KR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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=2 Wk 2 MK T E 4 I R
No. Appendix 2 Name of test Thermal test
Wi A R S AR R R E ST 722 CTHRKED 12h, HHERE IR K F T-4022°C
THMED 12h, BRI IR 2 7] 89 5 A B 19 8] 7 30min., E& 10 K, F#ATA R
B v o K L 41 A FRIE IR E 2045°C T 7k 24h, RBER M BE AN T EER K. LBK.
TR, TME. TRRMIEMRE, FEENMRE AL AERDENFFRETD T
HARATX — R AT EN 90% (5228 H R A B3R 50 L 3t 3 M o 41 R 4 )
FRUMEE SR | Test large cells and batteries are to be stored for at least 12 hours at a test temperature equal to
Requirement | 72+2°C, followed by storage for at least 12 hours at a test temperature equal to -4042°C. The
of Standard | maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (2035°C). Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
B A bl#~b2#: % —AMEI T A T B L
S;:n lo | bL#-b2#: firstcycle in fully charged states;
wotis | D3#bat: B E MBI EA K N
b3#~b4#: after 25 cycles ending in fully charged states.
X #T Before MK 5 After
e == }ﬁ’%%ﬁ% ;{@J/ZT}EE)’:E “ﬂ‘\éﬂr
%S B o Mass loss | Residual | L %R
Sample No. B, }ﬁf!f %%‘ ‘%E_ B, & ﬂ’f% H, E (%) OCV(%) Test result
ma(kg) vi(V) m2(kg) V2(V)
b1# 41.500 69.51 41.500 69.23 0.00 99.60 @]
b2# 41.500 69.56 41.500 69.31 0.00 99.64 @]
b3# 41.500 69.63 41.500 69.34 0.00 99.58 0
ba# 41.500 69.54 41.500 69.35 0.00 99.73 0
Ee LR, V-HEAR; DR R-BZE; F-RX; O-LtE. THA. K. BHE. LK,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
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5 ff % 3 MR T E 4 AR ¥ 30
No. Appendix 3 Name of test Vibration

KRB B A EBEZ R AN RAZRARSI W EE L, AEZK, K THz TFia &FF
1gn By 5 K Aot L, B 3| 18Hz, 44 J5 K3k 18 (R FF 8 0.8mm( &k # 1.6mm), I 3 o & & 2 5 K Ap
I JE 3k B 29n(F K 2y 25Hz) K K Ak B R 200 BB M An | 200Hz, M= ANEAHEE
By B 3t B HL o A R T I NN T M A AT 12 0k, —#HRE 3h, R E R B A N T EE
Hik, LB, THA . THEE. TR TR, I LSR8 M 20k b 4 78K 50 5 i T B
MERD FHAERATX — KRB AR EN 90% (54K KA B K30 o 25 8 o 41 e 41 ),
The large Cells and batteries are firmly secured to the platform of the vibration machine without
BTk distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep from 7Hz to a peak acceleration of 1g, is maintained
until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 2g, occurs (approximately 25Hz). A peak acceleration
of 2g, is then maintained until the frequency is increased to 200Hz. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face. Cells and batteries meet this
requirement if there is no mass loss, no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

Requirement
of Standard

ﬁgmwiiﬁ bl#"bZ#: %”/ﬁfﬁﬂ:%éf%é@%f&s
PRUNIS 1 bl#t~b2#:  first cycle in fully charged states:

SamPle | bam-ba#: F=F B AMERELT R A,
b3#~b4#: after 25 cycles ending in fully charged states.
X 77 Before MR G After =
s KA MRz FEHA | HARE | o,
HRRT = o Mass loss | Residual | %P
Sample No. WL & vii 3N WL & vii (%) OCV(%) Test result
ma(kg) va(V) m2(kg) V2(V)
bl# 41.500 69.23 41.500 69.23 0.00 100.00 @]
b2# 41.500 69.31 41.500 69.31 0.00 100.00 @]
b3# 41.500 69.34 41.500 69.34 0.00 100.00 @]
b4# 41.500 69.35 41.500 69.35 0.00 100.00 @]

Fe LR V-HEAR; DR R-BEE; Rtk O-LMile. RHEHEA. AR, TBE. TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

(Laf 3K 455 7 7 . The results in this report are relevant only to the sample(s) tested.
AL @ B, RAFSR S AUSL F) A R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

Huslk: FREN TR ARSI A 66 SBE No:  01052100002315-1(E)
Mik: www.iqtcen HB4: 510623 Date: 2021-05-23
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B & W 4 3K T E 4 A &
No. Appendix 4 Name of test Shock
Kw R 4 B R REARREE b, T AABMA, Dk E Yl 509, 5
9= /(30000 / mass) 8 /INE WO IE S od 7, ow B SLeEEL 10ms, 4% = A I3 2 e 0 A R
HERBRAWEHEI R, EhF 18K, FRABEAFIRMANTEENR K. TER. LHA. L
R RBOR AT, S ELAF AR I M 2 AR K0 B T v R R D T LA AT — 3K
TR EN 90% (TAHE RSN R B B BARI) .
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FRUEZE R | support all mounting surfaces of each test battery. Each Large batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 50gs, or acceleration (gn) = /(30000 / massi and pulse duration of 11
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.( NOTE: Mass is express in kilograms)
Bem gk A | DU#D2M: 5 — AMEIR 5 B T L B
S;um lo | bl#=b2#: first cycle in fully charged states;
ntys | D3ADAR: B AME Ak
b3#~b4#:. after 25 cycles ending in fully charged states.
X #T Before MK Ja After
Ty FEHRK | HERE | ooy
R R . MR K
| Mass loss Residual Test result
Sample No. | w3 7t & FHwE | BWEE | FBeE (%) OCV(%)
ma(kg) va(V) mz(kg) V2(V)
b1# 41.500 69.23 41.500 69.23 0.00 100.00 O
b2# 41.500 69.31 41.500 69.31 0.00 100.00 O
b3# 41.500 69.34 41.500 69.34 0.00 100.00 O
ba# 41.500 69.35 41.500 69.35 0.00 100.00 O
H: LR V-HEAR; D-#E; R-BEE; Rk O-TtR. THA. A&, TBE. TR

» % 3 . The results in this report are relevant only to the sample(s) tested.
MAFAR A3 AT 4 KR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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FE Mt 5 MR T E 4 AR Sh B0 48 B
No. Appendix 5 Name of test External short circuit

R AR I F St B P 41 B9 b R R 5THMC R, FE STHMC T M s 4 4 % Kb i
ANT0.1Q B F 0, Ym MmN TR E EE 5T CE4SEE D 1h, KEEENIT,
FEULZE At B 4L Bh o B RR I . ML B R AL Y S IR E N A M AT 170°C, S HRB
6h 9B AR, B RAn I B

FRVEZE K |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of|reaches 5724°C and then the cell or battery shall be subjected to a short circuit condition with a total

Standard  |external resistance of less than 0.1 ohm at 5744°C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test.

bl#~b2#: % —AMEI T A 7 L

HEIRA  |bl#~b2#:  firstcycle in fully charged states;
Sample status [b3#~ba#: % —+ EANEF T4 T BB A,
b3#~b4#: after 25 cycles ending in fully charged states.

BE %S B R T AR B MR o Remark
Sample No. Max External Temperature("C) Test result
bl# 57.1 O /
b2# 58.2 O /
b3# 59.6 O /
b4# 59.4 O /
E: DK RBE; F-RK; O-TMR. THE. Tk,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.
1.7 #4571 7 . The results in this report are relevant only to the sample(s) tested.
2. 4 %, RAFSR G A I #] AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 ff % 6 MR T E 4 I E
No. Appendix 6 Name of test Crush

(BRI THRER, Kk, Eh/dmefoEE/NT 18mm By EAELE ) .
BRI THERBEERNFEZEGE, FTEIEZH A, A% —PMERR LEE RS
7 1.5cmis, HFEFEHAT, HEHAUTZMHERZ —HHERED
()7 Aty A7 3K %] 13KN+40.78kN;
(b) 3 By B £ R[5 £ D 100 Z 4K =
MR M EXFE L FEZE 507% HUL L.
PR AE T 2 4 5 AL ot B\ B T W — T AR o 4 qu R T v R A T E R T MR o AR H R A
EHMEEN T MEE. BN AB—RFERE.

ERER T30 P B R e 4 B 4 R LS AP R E A At 170°C, SR HARB I F AR E 6 /AN AL
Requirement %ﬁgﬁg N jﬁ%‘&% N iﬁjﬁo

of Standard |Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 in
diameter): A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a)The applied force reaches 13kN+.78KkN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by at least 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly and
no fire during the test and within six hours after this test.
Cl#~C5#: % — MBI 50% 8y 4 € KB H %,

SR A  |C1#~C5#:  first cycle at 50% of the design rated capacity of cell.
Sample status |C6#~C10#: % — 1 FLAME IR 50%HY & € 2 & # Bt .
C6#~C10#: after 25 cycles at 50% of the design rated capacity of cell.

¥ o EL P oH g ¥ o EL e o
pogy |FEREREER guap) g | wopy (WEREREER gouel gn
Sample No. Temperature('C) Test result| Remark | Sample No. Temperature(‘C) Test result | Remark
Cl# 25.7 0 / Co# 26.0 0 /
C2# 26.3 0 / C7# 26.2 0 /
C3# 26.0 0 / cs# 25.7 0 /
Ca# 25.8 0 / Co# 26.4 0 /
C5# 25.8 0 / clo# 25.7 0 /

E: D-fEAR; R-BEH; F-RK; O-FMEER, BHH. TRK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

(Laf 3K 455 7 7 . The results in this report are relevant only to the sample(s) tested.
My, RFSR T AU #) A R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 ftk 7 MK E 4 A W 7R
No. Appendix 7 Name of test Overcharge
FREERLAERET RN NRAELETERRATRE, REeWRNEENA BT
(a) FEWMEPW B EELS AT 18V B, K50y 5/ B JE B L3 2 5 oK 76 B WL R B
s 22V w# i #,
(b) Fl3E B Ay 70w i JE KT 18V B, X Je By 5k /N ML JE B2 oA 70 L L JE B 1.2 15
R A A IR L TR 24h, AR JE 7 R RL T AR AR T e
FkE & The charge current shall be twice the manufacturer's recommended maximum continuous charge
Requi ) current. The minimum voltage of the test shall be as follows:
equirement . ; A
of Standard (a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
S;:n I: b5#~b6#: first cycle in fully charged states;
atis | DTAbB# BT EAMETRE S R,
b7#~b8#: after 25 cycles ending in fully charged states.
GGEE R MR 4R ik
Sample No. Test result Remark
b5# 0] /
b6# 0] /
b7# 0] /
b8# 0] /
E: DR R-BLER; Rk O-TAR. THA. T
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly. No Rupture & No Fire.

#4571 7 . The results in this report are relevant only to the sample(s) tested.
%, RFIRA5] R A H) A dR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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K5 fif % 8 MR E 4 ¢ 58 |
No. Appendix 8 Name of test Forced discharge
BRI SR S R R LR SRR L T 5 12V W B R B R, ARG E THE S
FEWR AT BRI A TR, R T H e ERR)E 7T RN CAEES T
WA o
kTR Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R T D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement i . 3 y o
of Standard manufagturer_. The spec_lfleql dlsc_harge_ current is to be obtained by connecting a resistive load of _the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere). Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
Bogps | CLLA-C20#: & — AN 5E & H by s
S;:n Ig\ C11#~C20#: first cycle in fully discharged states;
s | C21#-C30#: % RAMET T A MBS,
C21#~C30#: after 25 cycles in fully discharged states.
Gk MR 56 R &iE Gk MR 45 & &t
Sample No. Test result Remark Sample No. Test result Remark
Cli# 0 / C21# 0 /
Cl2# 0 / C22# 0 /
Cl13# ] / C23# 0 /
Cl4# ] / C24# 0 /
C15# 0 / C25# ] /
Cle# 0 / C26# ] /
Cl7# ] / C27# 0 /
cist @] / C28# 0 /
Cl19# 0 / C29# ) /
C20# 0 / C30# @] /

F: DR R-BIE; F-Kk; O-Lfk, TH . T#k.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
MAFAR A3 AT 4 KR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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AR
Photo of the sample
W, 3 IE T AL Lt 1 T S

Battery front appearance

Battery side appearance

Battery back appearance

HL 3 T AR

W
Cell

WL £ AR (B Wh)
Battery nameplate (With Wh)

Encharge Battery
Integrated

www.enphase.com
MODEL:

B03-TO1-INT00-1-2

DN R

S InpUt B Cutput Ratings

AC input/ol

AR A
Cell label

Ty

1. AR 2 R ALK R A

The results in this report are relevant only to the sample(s) tested.
2. RESF MM P ®EE, TFH 5 AT 4 AR, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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Statement

LARE R R AE R

The test report is invalid without the official stamp of IQTC.

2 AWETHEAN . FRAKLEDSAES TR

The test report is invalid without the signatures of Approver, Checker and Appraiser.
BARERB LK. AEALREFFHFEE, FHBLHMEH AR E

The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report

without written permission of IQTC.

4.5 P 56 An SERRGEAE i ROVERE, FERIE W AR & A e DL R R St AR T, A U AR I B
AR K T HE

The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
sl EE AR, NTREREZERTARAMBREAMAESL.
Obijection to the test report must be submitted to IQTC within 15 days
6. A 4R A UM £ A BF 5 L3R
The test report is valid for the tested samples only.
TARERHAE: JTRAE)S MNTAFMEAE 15 CL02 F (RITHFMERE)
Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,
China (Light Industry Testing Laboratory in Science City)
H, i (Tel): 020-38669019-811

H, ¥ # 47 (E-mail) :  battery@igtcnet.cn; itl@igtcnet.cn

* ok ox % 4p A Endofreport * * * *

7 . The results in this report are relevant only to the sample(s) tested.
PR 53R A I AR . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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